AIRPORT
CONSTRUCTION
ENGINEERING
MAINTENANCE
PLANNING
SEWER
STORM
STREETS
TRANSPORTATION
WATER
WATER RECLAMATION
WATER TREATMENT

TOWIN OIF ERIIE
ANNUAL REPORT

DEPARTMENT OF PUBLIC WORKS

TOWN OF ERIE

1874

645 Holbrook Street | PO. Box 750 | Erie, CO 80516
p: 303-926-2870 | www.erieco.gov/public_works



LETTER TO THE COMMUNITY

GARY W. BEHLEN | DIRECTOR OF PUBLIC WORKS

This Department of Public Works (DPW) Annual Report to the community highlights the key
accomplishments in 2016 and what we plan to do in 2017.

The Department of Public Works (DPW) consists of 38 Full time Equivalents (FTE)
employees in various divisions including: ADMINISTRATION, ENGINEERING, FACILITIES
MAINTENANCE, DISTRIBUTION & COLLECTION, STORM DRAINAGE MAINTENANCE, FLEET MAINTENANCE,
[...]
SIGNAGE: Streets maintains all street sign blades and regulatory and warning signs in accordance with the Manual on
Uniform Traffic Control Devices. If you notice a street sign missing, contact us for replacement.

STREET CLEANING: All Town streets are swept in the spring and fall. Additional sweeping is performed throughout the
year as needed.

SIDEWALK MAINTENANCE: DPW works closely with the residents to ensure sidewalks remain safe. If a sidewalk
is reported as having a hazard, an evaluation is performed and if criteria are met, repair is scheduled. This is
accomplished through a cost-sharing program with the owner of the damaged area. Repairs for detached sidewalks are
the homeowner’s responsibility, per Municipal Code 7-1-4.

ASPHALT REPAIRS: DPW keeps the streets of the Town safe for motorists, bicyclists, pedestrians and commercial
vehicles through its pothole, crack sealing and patching programs. Roads are patched/repaired on a regular basis.

STREET RESURFACING: DPW uses a pavement management program to identify areas in need of resurfacing. Work
identified is completed either through the Street Maintenance Services for smaller items such as patchwork or crack
sealing, or the Street Maintenance Program for larger items such as seal-type treatment or reconstruction.

/

\ SNOW REMOVAL: DPW focuses on all primary routes (major arterials)
providing critical access in and out of Erie during a snowstorm.
Once the snowfall rate has decreased and all primary routes are
clear, plowing begins on all secondary routes (minor arterials
and collector streets) in neighborhoods. At the direction of the
Public Works Director and only in instances when snowstorms leave
large accumulations that are expected to remain for several days,
Residential Streets are plowed down the center of the street (one
pass) will be made on all tertiary routes (internal streets) once primary
and secondary routes are clear. Property owners are responsible for
clearing their sidewalks within 24 hours after each storm. Maps of

DIVISION FACTS

271.0 Miles of Paved Streets (11.2% Arterial,
30.3% Collector, 58.5% Local)

2.46 Miles of Roads Rehabilitated

1,067 LF of Curb & Gutter Replaced

580 SF of Combination Curb/Gutter Sidewalk

Replaced

979 Curb Miles Swept

343 Signs Maintained

123 Signs Installed

204,258 LF of Roads Striped

832,457 LF of Paint Applied

53,090 Ibs of Asphalt Used for Pothole Repairs
50,287 Ibs of Crack Sealant Material Used

21 Miles of gravel road maintenance

55 tons of road base/recycled asphalt used for
alley and shoulder maintenance

12 Snow Events from January to December
2016 totaling 79 inches of snow

486 Tons of Ice Slice Applied to Roadways
12,034 miles (average over 1,000 miles per
event) plowed in 1,250 hours (average of 104
hours per event)

all streets and their classifications are listed on the Town website at
WWWw.erieco.gov/snow.

PERFORMANCE MEASURES

e Fach segment of roadway has a Remaining Service
Life (RSL). The Pavement Management System
tracks the current RSL rates for all categories of
roads including: arterial (major), collector (minor),
and locals (internal). The acceptable range is to have
80% of segments between 5 - 15 years.

The average cost of street maintenance per mile is
used for future planning. The acceptable range is

$3,000 to $8,000.

HOW WE MEASURED IN 2016:

e RSL between 0-5 years is 2.6%; 5-10 years is
69.3%; 10-15 years is 5.8%; 15-20 years is 22.3%.
Average is 11.22 years

e The average cost is maintenance per mile was
$3,956.14.

e The average cost of resurfacing per mile was
$276,656.76.

Page 7



Distribution/Collection/Storm Drainage Division operates and maintains the
water transmission, sanitary sewer and storm drainage collection systems.
Staff performs routine preventive maintenance for all fire hydrants, valves,
pressure relief valves, air relief valves, sanitary sewer cleaning, vacuuming
of lines and water and sewer emergency repairs. Each system is divided in
to four quadrants and maintained on a rotating schedule, each year a new
quadrant will be worked.

HYDRANT MAINTENANCE: DPW flushes water main routinely in spring and
fall as the demand for water tends to be lower. This process allows testing
of hydrants in the selected quadrant for water flow and pressure, identifying
maintenance or replacement needs, and exercising and maintaining valves.
Most importantly, flushing enhances water quality helping any sediment in
water mains to work its way out of the system. The best way to do this task
is by directional flushing. DPW also routinely repaints the hydrants.

LOCATES: If you are performing any work in your yard requiring you to dig,
you are required to call Colorado 811 at 811 at least three business days
prior to digging. They will notify the appropriate utility companies in the
area of work to come and locate them for you. This is a free service to
you. DPW will locate the water services up to the meter pit and the other
companies will locate their utility as needed.

MAIN LINE BREAKS: If there is a break in water or sanitary sewer lines,
our crew inspects the situation to determine if the source is a main line
or service line. DPW performs needed repairs on all Town owned lines.
Coordination between the Town and the homeowner may be necessary to
shut off and turn back on the water.

VIDEO INSPECTIONS: Video inspection can determine current sewer and
storm drainage conditions and aid in planning a maintenance strategy.
Video inspections are the most cost efficient and most effective method to
inspect the internal condition of a sewer. Visual inspections of manholes

and pipelines are also vital
. in  fully understanding the
condition of a sewer and storm
drainage system.

/
DIVISION FACTS
6 FTEs

PERFORMANCE MEASURES

When a non-emergency locate request is received, the
Town has three business days hours to respond. Our
acceptable range is within one to two business days.

e The acceptable range for leak detection of water lines
each year is between 10% - 20%.

e The acceptable range for camera inspection of sanitary
sewer each year is between 10% - 20%.

e The acceptable range for camera inspections of storm
sewer lines each year is between 10% - 20%.

e The acceptable range for operational maintenance cost
per mile of water lines is between $1,000 to $2,000.

e The acceptable range for operational maintenance cost
per mile of sanitary sewer lines is $1,000 to $2,000.

e The acceptable range for operational maintenance cost
per mile of storm sewer lines is between $3,000 to
$4,000

HO\X/\X/E MEASURED IN 2016:

100% of locates were performed in the acceptable range.
o |eak detection was performed on 22% of the distribution
system.
e (Camera inspections were performed on 12% of the
sanitary sewer system.
e (Camera inspections were performed on 12% of the storm
sewer system.
e The average operational cost of maintenance per mile
of water line was $1,503.
e The average operational cost of maintenance per mile
of sanitary sewer line was $1,882.
e The average operational cost of maintenance per mile
of storm sewer line was $3,387.

e 157 Miles of Water Lines
e 1,128 Total Fire Hydrants

» 11% in-house Painted

» 0% Contract Painted
4,032 Water System Valves;
6% exercised
299 Water Control Valves
6 Water Line breaks
6,641 Locates Requested
103.5 Miles of Sanitary Sewer Lines
2,871 manholes — 6% inspected
0 sewer main line breaks
53 Miles of Storm Drainage Lines
1,541 sanitary manholes
1,185 storm drainage inlets — 1%
maintained (more completed by
UDFCD)

Page 8

JETTING: During the spring and fall, a quadrant of the collection system is jetted and
vacuumed. Jetting directs high velocities of water against pipe walls. This removes
debris and grease build-up, clears blockages, and also cuts roots within small diameter
pipes. This work on the collection system reduces the chance of problems in the
future.

KEEP IT CLEAN PROGRAM: The Town actively participates in the Keep It Clean
Partnership regarding storm water. The primary goal of the Keep it Clean Partnership
is to implement a regional stormwater management program, not only to comply with
the federal Phase Il stormwater regulations, but to also address broader water quality
watershed issues.

URBAN DRAINAGE: The Town collaborates with Urban Drainage and Flood Control
District (UDFCD) for maintenance of stormwater areas located in Boulder County.
As new drainage facilities are constructed, the Town ensures they meet the Urban
Drainage and Flood Control District criteria for maintenance eligibility. Weld County
portions may be included in the future.



WATER TREATMENT

Water Treatment Division operates and maintains the 9.9 million gallons per day (mgd) Lynn Morgan Water Treatment
Facility (WTF). The facility utilizes an advanced microfiltration membrane process to produce a firm capacity of 9.9
MGD, with a peak capacity of 12.2 MGD. Water Treatment Facility staff also operates and maintains the pretreatment
facility, pump stations, interconnects, water storage facilities, and local reservoirs. Staff monitors all aspects of the
water treatment process through the use of a Supervisory Control and Data Acquisition (SCADA) system.

The Water Treatment Facility laboratory conducts daily testing to ensure top quality drinking water. Staff monitors
drinking water according to federal and state laws. We are proud that Erie meets and exceeds all federal and state
drinking water standards with no violations. Erie continues to meet increasingly high water quality standards in a cost-
effective manner for the citizens of Erie. Water Treatment Facility Staff also monitors and maintains our local reservoirs
to insure water quality.

The Water Treatment staff’s goal is to provide top quality, safe, dependable water in ample quantity at all times. The
Water Treatment Division sends out an annual Consumer Confidence Report to our customers that provide them with
information about the quality water and services that the Town of Erie delivers on a daily basis. This report is also
available on the Town’s website at www.erieco.gov.

The Water Treatment staff works closely with Administration and Engineering on Capital Improvement project needs.
In 2016, the major projects included design of a solids handling treatment plant, repair and upgrade of the 1.5 MG
finished water storage tank, and replacement of 256 membrane filters.

PERFORMANCE MEASURES

e The acceptable range for water taste/odor complaints is between O - 10.
e The acceptable range for treatment operating cost per thousand gallons
is between $0.75 and $1.00.

HOW WE MEASURED IN 2016:

e 5 water taste/odor complaints were received.
e Average treatment operating cost per thousand gallons was $0.93.

DIVISION FACTS

9.9 MGD Water Treatment Capacity
3.15 MGD Average Daily Flow

7.43 MGD Average Peak Flow
1,155.32 MG Treated

8,048 Water Taps

143,554 Gallons Treated Per Tap

Page 9




WASTEWATER TREATMENT

A g "

= T IR e TR e

e SRS =

Wastewater Treatment Division operates and maintains a multi-awarded 1.5 million gallons per day (mgd) North
Water Reclamation Facility (NWRF). All of the wastewater from residential and commercial customers is treated
using the Integrated Film Activated Sludge (IFAS) technology.

Our goal is to operate the NWRF as a good neighbor, minimize odors, and return the treated effluent to the creeks
while meeting all state and federal standards. Many tours have been given to various entities since this award-
winning facility has been in operation.

The NWRF utilizes various physical and biological processes to remove organic and inorganic constituents from
wastewater. Influent pumping, screening, grit removal, activated sludge, sedimentation and ultraviolet disinfection
are some components making up the facility. Laboratory staff conducts testing to monitor compliance with
Colorado Department of Public Health and Environment (CDPHE) and United States Environmental Protection
Agency (USEPA) discharge requirements as well as meeting discharge permit limits.

In preparation of the future, the Town has a 1,000 acre-foot (326 million gallons) reuse water reservoir that will
be used for irrigation of future areas. This will allow the Town to conserve valuable potable water.

PERFORMANCE MEASURES

e The acceptable range for odor complaints
is between O - 2.

e The acceptable range for treatment
operating cost per thousand gallons is
between $1.00 and $5.00.

HOW WE MEASURED IN 2016:
e (O odor complaints were received.
e Average treatment operating cost per
thousand gallons was $2.26.

DIVISION FACTS

1.6 MGD South Wastewater Treatment Capacity
1.5 MGD North Wastewater Treatment Capacity
(Increasing to 1.95MG in 2017)

1.30 MGD Average Daily Flow

1.50 MGD Average Monthly Peak Flow
1.90 MGD Max Daily Flow

474.9 MG Treated

7,399 Sewer Taps

64,184 Gallons Treated Per Tap

Page 10




The Meters Division is responsible for installing, repairing, reading, changing out, turning on and off, and re-reading
water meters throughout the Town.

The Meters Division works closely with Utility Billing (Finance) to ensure that meter reads received are accurate. The
crews use a laptop and hand held device that receives a wireless signal from the water meter. In 2016, meters were
generally read the last week of the month, with utility bills mailing out within the first two weeks of the month after.
Prior to reading activities, notifications are posted for disconnection of services.

If you call in a concern to Utility Billing, they issue a work order to the meter technician. While most meters are located
in the yard in a meter pit, some residents have meters in their house, generally in the basement. Those homeowners
will be sent a letter requesting to schedule a time for access. Techs communicate results with the residents through
action cards if the resident is not available at the time the work order is completed. A blue card will be posted if
the meter pit is not accessible (i.e. landscaping, etc) and a yellow card is posted with the results of an investigation
requested for usage.

Technology is constantly evolving. In 2016, the Town started a 10-year phased plan
to upgrade all water meters to “SMART METERS”. These smart meters will allow
users to monitor usage on a regular basis, identify potential problems/high usage,
and see results of their water conservation efforts.

PERFORMANCE MEASURES

e The life expectancy of water meters is
approximately 10 years. Each year, the
crew replaces a percentage of the meters. Our
acceptable range is between 5% to 10%.
The acceptable range for operational
maintenance cost per meter is between $10.00
to $20.00.
The DPW tries to minimize the request for re
reads of water meters. The acceptable range is
between 1% to 1.5% monthly.
Starting in 2016, Staff started upgrading
existing meters to Beacon meters. The
acceptable range is an additional 10% from the
previous year.

HO\X/ WE MEASURED IN 2016:

12% of the existing meters were replaced.

8,048 Water Taps (Meters) Read Each Month
757 New Meter Installations

212 In-house Meter Upgrades

793 Qutside (Pit) Meter Upgrades

(Contract & Staff)

881 Final Reads Performed

278 Turn On/offs Performed

1,380 Disconnection Notices Posted

The average operational cost of maintenance
per meter was $21.06.

An average of 0.54% of re-reads were
performed each month.

14% of the meter system is Beacon Smart
Meters

526 Re-reads Performed

3,839 Service Work Orders

67 Hydrant Meter Check Out/In

13 In-House Water Monitor Meters Used
380 Final Building Inspections Performed

Page 11



CAPITAL IMPROVEMENT

Some of the active projects in 2016 included:

Page 12

1.5 MG WATER STORAGE TANK IMPROVEMENTS: Improvements including lining and adding a mixing system were made to the
interior of thel.5 MG water storage tank for Zone 3.

NWRF CAPACITY IMPROVEMENT PROJECT: Design and construction of improvements needed to increase the NWRF hydraulic,
organic, and solids handling capacity, preparation of construction documents for the project, construction inspection, and permit
work.